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Portable Generator

MODELS RA 120 & AA 180
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RA 120 (onby|
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Ref # Part Number Qty Description

1 210497 1 Engine (S/N 11-)

2 21844 2 Engine Rall

3 21592 1 Cradle - Tube Base

4 21602 1 Cover - Back

5 21804 4 Isolator

6 21845 2 Channel - Isolator

7 22094 1 Mount - Stator

8 21871 2 Half - Stator

9 21884 1 Shim-1/32

9 21885 1 Shim-1/16

10 21850 6 Springs - Holding

11 21150 1 Receptacle - 110V

12 Twist - Receptacle - 110V Not used on this model

13 Receptacle - 220V Not used on this model

14 21872 1 Harness - Wiring

15 21270 1 Holder - Fuse

16 21841 1 Fuse

17 21671 1 Handle Assembly

18 21853 1 Dipstick

19 21854 1 Bracket - Dipstick

20 21643 6 Keeper - Wire

21 21726 4 Nut - Speed

22 21666 1 Cover - Front

23 21856 1 Decal - Front Cover

24 21597 1 Rotor (S/N 11-)

25 21857 1 Capscrew (S/N 11-)

26 21657 5 Lockwasher - 5/16

26 Retaining Bolts Engine to Back Cover. Torque Value
120 - 144 In.-Lbs.

27 Lockwasher - 3/8

27 Casting Retaining Bolt. Torque Value 60 - 70 In.-Lbs.

28 21950 6 Capscrew

28 Rotor Retaining Screws. Torque Value 240 - 246
In.-Lbs.

29 21876 4 Bolt- Cv. hd. 5/16-18 x 1-1/2

29 Stator Retaining Screws. Torque Value 55 - 60
In.-Lbs.

30 22070 3 Screw - Thd form. 1/4-20 x 3/4

31 22068 4 Capscrew - Hx hd.

32 21878 4 Capscrew - Hx hd.

32 Engine Head Bolts. Torque Value 140 In.-Lbs.

33 Screw - Truss hd. #8 Not used on this model

34 21859 1 Washer - Flat

35 21650 4 Screw - Pn. hd. #8

36 21653 12 Nut - Keps 5/16-18

37 21899 2 Screw - Rd. hd. 8-32 x 1/2

38 21675 2 Nut - Keps 8-32

39 21860 6 Bushings - Stator

40 Grommet - Strain Relief Not used on this model

41 Grommet - Rubber Not used on this model

42 Wire Cable Not used on this model

43 22098 2 Jumper Wire

44 Box & Bracket Not used on this model

45 Cover - Receptacle Not used on this model
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Ref # Part Number Qty Description
46 21874 2 Tab - Faston
47 Switch - DPDT Not used on this model
48 21647 4 Capscrew - Hx hd. 5/16-18 x 1
49 21919 1 Label - Wattage
50 21926 1 Label - Engine
51 Clip - Butterfly Not used on this model
52 22146 2 Plug - Hole
53 Label - 110V Not used on this model
54 Label - 220V Not used on this model
21708 Propane Conversion Kit
21881 Tool Kit Complete
21880 Rotor Holding Wrench Special Tools
21925 Stator Clearance Gage Special Tools
21877 Stator Shim Gage Special Tools
21509 Rotor Gap Gage Special Tools
21882 Rotor Pulley Bolt (8" Rotor) Special Tools
21883 Rotor Pulley Bolt (9 1/2" Rotor) Special Tools
22145 Puller Bolt Pilot Special Tools
22136 Stator Shims 3/64"
22137 Stator Shims 5/64"
22138 Stator Shims 3/32"
22139 Stator Shims 7/64"
22140 Stator Shims 1/8"
22141 Stator Shims 9/64"
392191 Spark Arrester Equipment for Generator
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Wiring Schematic
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